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Partial Pre-Reduction of Iron Ore
(Pellets of Pyrite C1nder) by
Blast Furnace Gas.
Yoshinosuke ATADA, Takun SuGlURA

and Seiichi Yasul.
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Fig. 1. Testing apparatus.
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Fig. 2. Relation between
heating rate and crushing
strength of pellets (con-
tent: pyrite cinder-88-1%,
calcium carbide slag-11°9
%, HsO-about 18%) in a
heating atmosphere of
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Fig. 3. Testing results of partial pre-re-
duction process in the case of pellets that
contained CaO 9%, moisture about 189,
and O: gas addition; and showed CO/(CO
+CQ02)=0'20 on  the starting point of
reduction.
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Some Experience on Reduction of
Manganese Ore.
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o L& 8
ST Mn GLEAL A B B CIETRE B
O#, E7c Mn §EAEHRO Mn L, TR £ OB
KHLETHE, XORIMMTHE Si0: HIRE L L
THET DAL SIO; 4 MnO ZfE&LT MnSiOs
i EDILAWE LTHET 5HA T ORTOMD LA
DT Mn §EEOMEHHIO—E & 54 RETOE D
E ERTI R 75 2 7.
LR B R OB
FERICH LR O E D 3EO Mn BT, £0
FOSFRESEOT L THE. .
o Mn% -SiO% Fe%
A IURWRE Mn $UE 28°52

45°05 355
B.’ [& + .25°75 46°80 1°52
C. dbifEiEE Mn §ifH 4635 12758  12°89

Bk DFLRIT oW T X a3 & OBERMEET X 5BE
T DTSR D AVYI /N TR MnSiO; 2SKERS %
HD TV 525 §RAEBIE Mn O—¥i2 MnSiOs &/5>
TWoH5, Bh O KERE MOy ThHH Si0; @ ki
VIRE & LTHET 5. E8ECHE Mo &frd 1<
Si0; D&ERL HE A B RESTHEL, Mo i

‘Mnz0s & ULTHEL TV .

PAEDESK Mn EEOE»IKER< S # L 2B
72 MnO L4l Si0; % #hFHL 50 £ MV %FERE L .
Lok Ne [k CHELL TYERK L7z MnSiO; %8R
Bt L 7o X 5IETE{E Mn % 900°C TKETEIL L
7= MnO k& SiO: %iR& Lz b D3 ie.

III. BT EREE

HBTON5B LS5 Mn Bz CO #RicX>Ti
B S MnO £ TETELNSA, ¥ 1420°C LA
FRE S NEERE Mo iGEE o, Lios
DTEBREMICER L 7ci Fe-C Sigko iz Mn 258
FTFBOEDT & RS LBMKEE TRSDT, 2
¥o Fig. | CRTOr SESERRA VAL

— 89 — S



